=

[EPS D) TET AT

1/10 SCALE RC 2/4WD HIGH PERFORMANCE DRIFT CAR

MANUAL

ON ROAD USE ONLY
FULL BALL BEARINGS

WHEELBASE : STANDARD 257mm (adjustable)
WIDTH : STANDARD 190mm (adjustable)
GEAR RATIO : 1.89 (34T/18T)
CASTER : 12 degrees variableness
CAMBER : 0to-12 degrees
CSRATIO: 132

#The GYRO to 2WD way is additional required!
(841002 LSD 2.0 RS GYRO)

(CS U=/



Please add colar remark far () part number,
I E ;X_ I :' VI I 6.9 210123R for Red (210123) Coor i | Redfl
RIS () Wk e 2
1/10 SCALE RC 2/4WD HIGH PERFORMANCE DRIFT CAR il 210123R for #L#2 (210123)

& 210381

=

210047

DT o E

N (210473)




e
210381
(310063)

210151

130002

(310004)

130028 Wiz
210235 o
(310005)

‘o

210351
210273

120001
210103 g @
820024 / [
|

ESC
not included

2 (O &
0 0
7 s
|'
(820044)
{820049)
210047
% 820074/
(810011) %

= L*:? 1100395
O6 2%
{320044
(820049)

310048

g (B20054)

210054 \

110026

g\‘% . 110052 ""-J .
110024 i
/ 210181

N 310048  (B20026)

820074

F§X-D VIP



FSX-D VIP has 4WD/ 2WD driving methods for customer’s choices. (The original setting is 4WD)

FSX-D VIP 54WD/ 2WD 2EE# A A RBRE o (REFERIEE% 4WD)

Please purchase 841002 MST LSD 2.0 RS Gyro and 210353 Alum.
ball diff. for 2WD conversion.

AT A2WD ¢ B5 THEE MSTPESR §(841002)70 k84 (210353) -

o @

3XT X3
Ball bearing

2 3X55X1 Space

2X9.8 Shaft

8X14 X4
Ball bearing

#The original setting is 4WD.
TR 4WDHIRARE -

# Remove the grey parts of diagram to change the driving method.
& HE SRR BT LSRR, -

*#Change to 2WD.
B R2WDHIARE -

2X9.8 .
Shaft

CVD shaft
44mm

Cross joint |

4wD g 2WD

#Remove the grey parts of diagram
to change for 2WD.
BIRERPIRET AL EES2WD -

Motor Assembl
STEF’%E%&% y

ﬂr Motor holder assembly

This conversion offers 2 assembly methods for :
ER

different control features.
B TR RN R o R R .

Motor holder

SN
Model A T~
For Sensitive function.
IR e B

Y SETTING REFERENCE

M3 X5

Spur gear 74T
Pinion gear

FSX-DVIP 4



different control features.
B AR RN R o R R .

58 i

Q This conversion offers 2 assembly options for STZW Installing transmitter berel gear

Bulkhead B 2.6X58X06

Spacer

M2.5X6

4X10X4 Ball bearing

Bevel gear 16T
Main shaft

Model B < s
) 5X10 X4 Ball bearing

For Stable function. 1.5 X7.8 Shaft

LEE R

m Motor holder assembly m Attaching motor holder m Attaching spur gear
UK S

R

2X9.8 Shaft

Motor holder

.....

Spur gear 74T

M3 X5

3 X6X0.5 Spacer

IXB6X0.5
Spacer

Pinion gear 48P-23T~31T
(not included)

- fEmm SETTING REFERENCE

FSX-DVIP 5



Damper Assembl
STEP ﬂﬁ&&ﬁgﬁ y

Piston oD
T Damper cylinder
<

E-clip

Damper adjuster

Pull down piston and pour oil into cylinder.
Remove air bubbles by slowly moving
piston up and down.

Piston rod g?%iﬂﬁiﬁ)\fﬁiﬂa  EB LT REEER AR

oil seal

Cylinder cap

Please align the cap logo
MST with the gap of alumi-
num spring retainer.

AR FEMST PR HHES &H
BERRO-

>

Pull down piston rod 3mm, attach oil
seal and absorb oil overflow with
tissue paper.

AR TR 3mm & - # FRETLEEREE
BHETESA -

Front-Silver
Rear-Red

FIEERE e
BEEELS

Damper retainer

FSX-DVIP 6



TENERR TEEERE

ABEZW Attaching front damper ‘, W STEP 2 4 Attaching rear damper

[FRGNT] >

Steering Servo Assembl
STEFE aecing Y : 26X10
¢ 2 Sy e

M3 X6

3X6 X0.5 Spacer

Servo horn 23T Servo horn 25T
23T AlRN 25T @RE

Servo (low profile)
(not included)

FSX-DVIP T



Attaching ESC
stergEYPAtiachin

*# Please set ESC
according to it's reguirements.
PHE R RS RS A R |

STEﬂAﬂaching Receiver s
RENIN (ot included)

#Please set receiver
according to it's reguirements.
PR T SRS B TR |

o)

Double side tape

Attaching Batte
STEP A g ry

o 8}
Openf@  Close M
# Notice the latch is in “open”
position for openning.
AP AEE S AR B AR
A AR -

# The assembly and conservation method may be different by specification of
battery.
WREALERRRERETEEMER - REMERATRETST - hEEETS
BEMERTR -

# Recommened battery measurement L140xW48 x H25 4mm (not exceed)
IRFZ R 140 x W48 x &25. amm T LLA B it -

=

Connect to battery!
EEE!

# Please play in safe place after all setting finish.
Before playing, please switch on transmitter then on the car.
Please switch off reversely.
RERTEME - BRRTEAERAFER!
12 FI 91 S 5 O] RO K038 R 4 P T R i AR R
12 B R R RER
FSX-DVIP 8



STE m&g&ggﬁz Body Mounts # E)I?ﬁ :ecas?tb to%eyPody mounts according

HREREEREEREEE -

FSX-DVIP 9



® (m
® (m
® (mo
© (mm
© (o
© (oo
© (m
© (mm
© (jum
© (pmmy
© (mmm
© (mmp
© (i

© (—m

M2 X4 Screw X1
(BTER
110004

M2X5 Screw X4
T A
110050

M2 X6 Screw X10
TR
110044

M2 X8 Screw 10
(TER
110083

M25X6 Screw X5
(TER

110003

M3 X5 Screw >1
BRI
110049

M3XE Screw X&
LR
110001

M3X8 Screw X3
OTER
110002

M3X10 Screw X16

110026

M3X12 Screw X2
TR A

110029

M3X14 Screw X3
OTER
110061

M25%10 Screw X1
hod 20
110025

M2X8 Screw X1
BERARE (1)
110045

© [bmw

©  [mm

© [m
© [m
© o
iz @
» ® Im

(€]

© O
© Ofpm
© Olw

m

M1.6X4 Screw X4
HIREH,
1100398

M1.6X6 Screw X8
HERLRH
1100665

M3X5 Screw X1
IR
110041

M3 X6 Screw X6
TR
110024

M3 X8 Screw X31
TR
110005

M3 X 10 Screw X1
LR
110052

M3 X5 Screw x4
FiR
110051

M2.6X2.5 Scraw“XZ

B

110067

M3 X3 Screw X2
AR
110035

M3 X4 Screw X2
flapi 1)
110083

M3 X8 Screw X1
AT #4
110054

M3X12 Screw X2
AT
110056

©
©
©
©
©
©
O
O
O

©

o
4.8X455 Bal connector X4 O@
IR EH

210433

48X45 Ballconnector X6 EI@]
]

310001

5.8X 4 Ball connector X4
IR

210159

3X55X1,0 Alum. spacer X5
amH
820028)

3X55X20 Alum, spacer X1
ol

3AX55X 3.0 Alum.spacer X2
8
(820028)

26X58X06 Spacer X1
B

110080

3%X6X%0.5 Spacer X10
BH
110047

3%8X0.5 Spacer X1

110048

5X7X0.1 Spacer X5
B

820018

10X12X0.1 Spacer X4
BH

820022

10X12X03 Spacer X2
B
820024

O-ring P3 X1
oM P3

130023

4.8 Ball connector nut xX&
S mEER
210161

48 Ball comnector nut L X2
S M (8
210344

2.5X5 Suspensionballs X8
SRR

210321

[o]
=2

i 11

——)

Cross joint X4

R-clip 5.0 (black) X4
RAZ40 5.0 (R)
B20075BK

3IX3EX20

Steel turnbuckle X2
TR iR

210326

Alum. antenna pipe mount (black)
HSEFMEE (8)
B20066BK

Alum. propeller shaft joint
S5 & PRHEAT
210238

FXX Alum, steering post X2
FXX 388 GmMEiE
210345

FSX Alum, drive gear shaft
FSX #3568
210474BK.

20X22 Arm shaft X2
MR
310047

1.5X7.8 Shaft X2
HhY

110059

2X98 Shaft X13
o]

110017

2.5X20 Arm shaft X2
R
310048

25X46 Armshaft x4
R
310048

[o ] Jo

FSX Main shaft
FSX It
310062

o

O

Eclip25 X1
EfM2.5
110079

Wheel nut M4 x4
R M4
820074

Swing shaft protector X2
WERME
21012141

3X7 Ballbearing X1
5

120006

4 X7 Ball bearing X1
i

120012

§X8 Ballbearing X4
I

120003

6X10%3 Ball bearing X1
B

120014

4X10%4 Ballbearing X1
B

120018

5X10 Ball bearing X5
i

120002

5X11 Ballbearing X4
i

120011

8x14x4 Ball bearing X2
i

120007

10X 15 Ball bearing X8
B

120001

FSX-DVIP 10




@ Q _

L H——T—]
FXX Battery guard set I 1 1 )
FoOCRE Rt FH . 2 —H
210059
|O OI

=TI

HT Rear lower arm & wheel hub X2
HT # TR & W
210055

(o]o]olo
& © 6 6 O ©©@ ©@@ g °[

l Bevel gear 16T
© © © © © ©e00 L a %%m&
: : 310064
B
4.8%18 Reinforced adjuster set
B {LHTiRE
210047 58 Adjuster set
R AT
820081
O O /o
HT Upper arm @
HT L8R
<T\ ||
Servo hom set (237/26T) KPI Upright set I. Bevel gear set 40-16
SIS I st oar el Idler gaar M0.6 25 i RN 454 40-16
210032 210080 m&ﬁ:aﬁ 21000 1

FSX-DVIP 11



FXX Rear gear box set
o ”O 9 [ll @) O {szx smtegﬁ :
10062)
FSX Alum. propeller shaft
FSXHE
Groars © o © SOR

FSX bevel gear W
5 Loy
O O
O © O M
O 5 O O O

FSX Alum. spur gear holder

Alum. lateral motor bulkhead set FSX $84 & uatl B

38 S PR A (210481) FXX Alum. bearing holder

(210484) (Fz)()( i ‘}Sﬁ SRS
10341

@)
—
O

_ ] pomsssE T CJ 00 000
O

@
u B :
Wheel axle X2 l l FXX Alum, steering arm set
Lo @] O © FXX 8 & a4
310006 | |
5 |- J

FSX Alum, mator mourt
FSX 383 &k EE
(310063)

Alum, vertical low profile servo mount FSX Transfer gear case
85 BT TR B AR FSX sy Bl
210222) 230009

3X20 Alum. reinforced turnbuckle
RS S TR

{edoniz) @ 7=~ $412mm
44 Steel CVD great angle universal shaft X2
MYAMECVDMER 44

1 1 oo

- Alum. suspension mount (+0.5) X2
‘ @‘ M= +0.5 ‘O | S SRME (+0.5)
{820037)

@ ©

Alum. suspension mount (-0.5)
‘ Q‘ = 0.5 ‘@ | i8S SEME (-0,5) @

” Alum. suspension mount (+2.5) i
‘ O ‘ WiE=r 2.5 ‘ O | RS SRME (+2.5) 4mm  Alum. hex, wheel hubs bisilomasiald L 3XA ;ﬁ“;éj‘mgummm @ U=~ A41Fmm
(820039) 85 B ARE : 2
(820044) (820049) (810011)
FXX Alum. rear drive shaft set FXX Carbon steering joirt plate 2.5
FX X 385 & S8 fhiiE FXX BAE PR 2.5

210335) 210388

FSX-DVIP 12



o o
° Co co
FXX Carbon front damper stay 3.5 o
Fx kHinTemes 3.5
210386
FXX Carbon lower deck 2.5
3 | | D FXX RREREEE 2.5
210389
o
a oo
o O o (::_‘D o
FSX Carbon rear damper stay 3.5
FSX MBKHEERES
210488
00 g ey > = oo o m 5
[oX]
j o0 3 = ‘ C;,//’:;';;) o o o o o o
oo
FSX Carbon upper deck 3.5
FSX W iR 3.5
i 210506
] | | FXX Alum, steering post mount
F X, 482 e =
XXX Alum, one way unit (RM) (210348) am oy

HOOK SR AR (R
@10221)

= I=

K Alum, spoal unit
XXX 3 S B
@10223)

FSX Alum. receiver mount
FSX 385 disitee
210811)

@0 |

o |

l:H0ooc-ooc»oo-::»oo )i
-
Ldtgoooocooooooo D

- Car body post set
S

. Fs
210381

H [ coccocoooooooo0o00])

FSX Bumper set

FSX Alum. bumper support

[ER SREE0 TECHICILEES]

FSX-DVIP 13



Prer

@| M= A

4mm  Alum. turnbuckle wrench

fiEp e
@10272)

MST-PURE#E

MST-PU Sticker X2

55&7.0 Alum. wrench
HoREETR

29mm  Coil spring (hard) (silver)

29mm  Soft cail spring (soff) (red)

BHRIER (FE) (G8) WH (W) (D
2102731 210351-3
Inner sponge
T e
130017
Double sided tape 20X 80X 1 Sponge
Fe N R
1200e 130024 Antenna pipe
T
] 130007

210115)

11.5X1.5 O-ring X4
o]
130002

Piston spacer set X4
O b T S
S/ 210235

Piston spacer set X4
B BT HERS i
210235

Damper O-ring P3 (blue) X4
BRBOR )
130028

6.5X2 sponge X4
ai

O

Cylinder cap X4 Pistonrod X4 Oil seal X4

pii e i L) B RES =
(310003) 310008 130004

Spring retainer X4 Alum, damper cylinder X4 Rod guide cap X4

EREN N BESRRES S T

{310004) 210151 {310005)
R T L o l

130021 ﬂ \ 2.3 AN —
5.0 —
E-clip X10 © Reinforced damper plastic maintenance set X4
Szl Bie Rt
110013 820055
b e e e e e e e e e e e e e e e e e e = = e -
101024 | CS-Rtire (soft) (4) CS-RERE (B) (4)
101025 | CS-Rtire (medium) (4) CS-RAERE () (4
101026 | CS-Rtire (hard) (4) CS-RAERERE (7¥) (4)
101027 | CS-Rtire (hardest) (4) CS-RERERE GERE) 4)
101028 | CS-Rtire tharder) (4) CS-RERERE (W) 4)
101029 | CS-Rtire (HP) 4) CS-RERERE HP) @)
101030 | CS-RAERE (for carpet) 4) CS-RAERE (HEMA) @)

W=~

Spur gear 48P-74T
KHEDR 48P-74T
210096

GEAR RATIO au=

CS RATIO

Pinion
Gear
RiEE

For 48P Gear Spur 74T

210362 2iey

32TM8T

210034
3BTMTT
212

210025
40T/16T
2.50

QEQR GEAR BOX "l AR BO
EQQEEEDUCTIDN RATE 33'}1??7 435’1%7 4:3%?1331 4§+?12n
PARTS CODE 0034 00 00 D036
327/18T <1.78> 0 1:1.19 | 1:1.40 | 1:1.73 | 1:2.15
34T/18T <1.89> 0068 1:1.12 1:1.63 | 1:2.02
36T/17T <2.12> 0034 1:1 1:1.18 | 1:1.45 | 1:1.80
40T/16T <2.50> 00 11 1:1.23 1:1.53

FSX-DVIP 14



PARTS CODE

110001 Round head screw M3Xg (10) 1100668 Cap screw M1.6X6 (10) 210047 Reinforced adjuster set 4.8X18 (8) 210345  FXXAlum. steering post 310047  Arm shaft 2.0X22 (2)
110002  Round head screw M3X8 (10) 110067  Set screw M2.5X2.5 6) 210054  HT Lower arm 210346) FXX Alum,. steering post mount 310048  Arm shaft 2.5X46 (4)
110003  Round head screw M2.5X6 (6) 110069 G-clip9.0 (10) 210055  HT Rear lower arm & wheel hub 210351-3 Soft coil spring 29mm (soft) (red) (2) 310062  FSXMain shaft
110004 Round head screw M2X4 &) 110079 E-clip2.5 (10) 210058 HT Upper arm 210379  Rear bumper 310063) FSX Alum. motor mount
110005  Countersunk screw M3X8 (10) 110080  Spacer 2.6X5.8X0.6 B) 210059  FXX Battery guard set 210381  Car body post set 310064 Bevel gear 16T (2)
110013  E-clip2.0 (10 110083  Set screw M3X14 (6) 210060  KPI Upright set 210386  FXX Carbon front damper stay 3.5 (700003) 5.5& 7.0 Alum, Wrench
110017 Shaft 2X9.8 (10) 120001 Ball bearing 10X15 (4) (210062) FXX Rear gear box set 210388  FXX Carbon steering joint plate 2.5 710001 MST-PU Sticker 4)
110024  Countersunk screw M3X6 (10) 120002  Ball bearing 5X10 (4) 210069  Lightweight bevel gear set 34-18 210389  FXX Carbon lower deck 2.5 B10007)  Alum. reinforced turnbuckle 3X20 (2)
110025  Tapping round head screw 2.6X10 (6) 120003  Ball bearing 5X8 (4) 210090  Idler gear MO.6 25T (2) 210403R  FXX Alum, strengthen post (purple) (2) (810011)  Alum, reinforced turnbuckle 3X40 (2)
110026 Round head screw M3X10 (10} 120006 Ball bearing 3X7 @ 210096 Spur gear 48P-74T 210433  Ball connector 4.8X4.5 S (5) 820018  Spacer 5X7X0.1 B)
110029  Round head screw M3X12 &) 120007  Ball bearing 8X14 (2) 210103 One way joint 2) 210473) FSX Alum, propeller shaft 820022  Spacer 10X12X0.1 8)
110035  Set screw M3X3 (6) 120011 Ball bearing 5X11 (4) 210121-1 Swing shaft protector (4) 210474BK FSX Alum, drive gear shaft (black) 820024  Spacer 10X12X0.3 (8)
1100395 Cap screw M1.6X4 (10) 120012  Ball bearing 4X7 (2} 210151 Alum. damper cylinder (4) @10481) FSX Alum. spur gear holder B20026) Alum. spacer 3X5.5%1.0 &)
110041  Countersunk screw M3X5 (10} 120014  Ball bearing 6X10X3 (2) 210159  Ball connector 5.8X4 @) 210484) Alum. lateral motor bulkhead set B820027) Alum. spacer 3X5.5X2.0 (5)
110044  Round head screw M2X6 (6) 120018  Bearing 4X10X4 (2) 210161 Ball connector nut 4.8 (4) 210488  FSX Carbon rear damper stay 3.5 (820028) Alum, spacer 3X5.5X3.0 (5)
110045  Round head screw M2X8 (partial thread) () 130002  O-ring 11.5X1.5 (4) (210221) XXX Alum. one way unit (RM) 210506 FSX Carbon upper deck 3.5 820030 Cross joint (2}
110046  Shaft 2X9.8 (8) 130004  Oil seal (4) (210222)  Alum. vertical low profile servo mount 210508) FSXAlum. bumper support B20036) Alum. suspension mount (-0.5)
110047  Spacer 3X6X0.5 (8) 130006 Double sided tape(5) (210223) XXX Alum, spool unit (210511) FSX Alum, receiver mount (820037)  Alum, suspension mount (+0.5)
110048  Spacer 3X8X0.5 (8) 130007  Antenna pipe@) 210224  Spool joint 230006 FSXBumper set B20039) Alum. suspension mount (+2.5)
110049  Round head screw M3X5 (10) 130008  Black grease 210235  Piston spacer set 230009  FSX Transfer gear case B20044) Alum. hex. wheel hubs 4mm (4)
110050  Round head screw M2X5 (6) 130009  Damper oil #300 210238  Alum. propeller shaft joint (2) 230010  FSX Receiver holder & bevel gear (820049) Wheel hub spacer 1.0 (4)
110051 Flat head screw M3xX5 (5) 130017 Inner sponge (8) (210272)  Alum. turnbuckle wrench 4mm redirected mount 820054) 5.8 Ball end bush
110052  Countersunk screw M3X10 (10) 130021  Sponge 6.5X2 (10) 210273-1 Coil spring 29mm thard) Gilver) (2) 310001 Ball connector 4.8%4.5 (5) 820055 Reinforced damper plastic maintenance
110054  Set screw M3X8 (10) 130023  O-ring P3 (black) (10) 210321 Suspension balls 2.5X5 (8) (310003) Cylinder cap (2) set (4)
110056  Set screw M3X12 (8) 130028  Damper O-ing P3 blue) (10} 210326  Steel turnbuckle 3X3.5X20 @) 310004)  Spring retainer @) 820066BK Alum. antenna pipe mount (black)
110059  Shaft 1.5X7.8 8) 130034  Sponge 20X80X1 @) (210335) FXX Alum. rear drive shaft set (310005} Rod guide cap (2) 820074  Wheel nut m4 @)
110061 Round head screw M3X14 () 130035 L Wrench set (1582082 5) (210336) FXX Alum, steering arm set 310006  Wheel axle (2) 820075BK R-clip 5.0 (black) (10)
110063 Round head screw M2X8 &) 210025 Bevel gear set 40-16 (210341) FXX Alum. bearing holder 310008  Piston rod @) 820081 Adjuster set 5.8 (4)
110064  Round head screw M2.5X10 (6) 210032  Servo homn set (23T/25T) 210344  Ball connector nut L 4.8 (4) 310046  Arm shaft 2.5X20 (2)

Please add color remark for () part number. Calor Red

e.0. 210123R for Red (210123) Remark R
R IRR
110001 Foff HETR R Maxs (10) 1100665 7AETEEH M1.6X6 (10) 210047  WLHFTAME 4.8X18 (8) 210345  FXX S & SmMms5a 310048 W 25X46 (4)
110002  7FoAEETREA M3X8 (10) 110067 7ML M2.5X2.5 (6) 210054 HT TEW (210346) FXX S& & @M= HMEE 310062 FSX i
110003 7 ETRE M2.5X6 6) 110069 G 9.0 (10) 210055 HT & TR S 2103513 WBimA® 29mm (#) (D) (2) 310063) FSX @&&REE
110004 7o 4R M2X4 (6) 110079 EN2.5(10) 210058 HT LEW 210379 AR 310064  HE6T @)
110005  7ATRHEH M3X8 (10) 110080 %F 2.6X5.8X06 (8) 210059  FXXWEHEGACHHAE 210381  EMESEEHE (700003) 55&7.08A&EEIR
110013 Eill 2.0 (10) 110083  7YALEfHEF M3X4 (68) 210060 KP | BEEAE 210386  FXX BMBHEABMLE 3.5 710001 MST-PURSHE (4)
110017 #@i#E2X9.8 (10) 120001 1k 10X15 (4) (210062) FXX Heaveig 210388  FXX B ERD 5 B810007) #@&SHBIEAREME3X20 (2)
110024 7 ATARHEH M3X6 (10) 120002 B 5X10 (4) 210069  WEER{L4EEEsl 34-18 210389 FXX EBiMEER 25 (810011) i3 L AT AE 3X40 (2)
110025 BT A EmEs 2.6X10 (B) 120003  #% 5X8 (4) 210090 W% MO.6 25T (2) 210403R  FXX @&&@aE 2) 820018 %K 5X7X0.1 8)
110026 7o 4EERHA M3X10 (10) 120006 8 3X7 (2) 210096  HEl 48P-74T 210433  AIAALETR 4.8X4.5 S (5) 820022 BH10X12X01 @)
110029  7FoAETRA M3X12 (6) 120007 Rk 8X14 (2) 210103  HIBRESET (2) (210473) FSX E&dHMm 820024 BH 10X12X0.3 ®)
110035 7R fTEE Max3 (8) 120011 ik 5X11 (4) 2101211 MWEHMBHEE (4) 210474BK FSX @& s:HEnmm (R) B820026) #8#F3X55X1.0 5)
1100398 7~AERRH M1.6X4 (10) 120012 B 4X7 2) 210151  @EEHHEES (4) 210481) FSX &g ug e 820027) #®R3X5.5X2.0 (5)
110041 PO M3X5 (10) 120014  HH6X10X3 (2) 210159  ERTARKR 5.8X4 (4) (210484) A& SHNRBRIEE (820028) #F3X5,5X3.0 (5)
110044  7FAEmRE M2X6 (6) 120018 #k 4X10X4 (2) 210161 XFTRIE 4.8 (4) 210488  FSX B SoBmzE 3.5 820030 s (2)
110045 7o 4ETRA M2X8 (3EF) (6) 130002 O 11.5X1.5 @) (210221) XXX SBEEHIHEE () 210506  FSX Wi B 35 B820036) HMEHEWE (0.5)
110046 W@ 2X9.8 (FIM) (8) 130004 EMEE (4) (210222) &&= TR (210508) FSX & &MlR (820037) HBESEWE (+0.5)
110047 5 3X6X0.5 (8) 130006  IRMEOER () (210223) XXX BESEME 210511) FSX S aHElme B20039) HEHEHE (+2.5)
110048  BH3X8X05 (@) 130007 FOE @) 210224  EREITE 230006  FSX WhlttRig B820044) #EERSEME 4mm (4)
110049  7FoAEETRA M3X5 (10) 130008 REHE 210235  BMEREEYSHE 230009  FSX b (820049) WE2H 10 @)
110050 7oA EmRE M2X5 (8) 130000  BiMbH #300 210238 & STMET (2) 230010  FSX HrMEREE & i fpE B820054) 5.8 HTME
110051 +FERSH M3X5 (5) 130017 TR (8) (210272) SEESHHEFEF 4mm 310001 PI7 AR 4.8X4.5 (5) 820055  ER{CHREEfTE @)
110052  7oATREH M3X10 (10) 130021 gt 6,5%2 (10) 2102731 MR 29mm () (8 (2) (310003) BMIELH ) B20066BK SEE&FHEE (8)
110054  7RMLCfTHE# M3X8 (10) 130023 OB P3 &) (10) 210321 imtim 2.5%5 B) 310004) BMIBAER 2) B20074 KR RiE M4 (4)
110056 7o ILfTR# M3X12 (6) 130028  FEEEEOR P3 (B (10) 210326  WWEEARE 3%3.5%20 (2) (310005) BEETH ) 820075BK R#H5.0 (R) (10)
110059  #@&i#H1.5%7.8 (8) 130034  WEGEHR 20X80X1 (4) (210335) FXX @& Nkema 310006  WREEF 2) 820081 WBIHAFEM 58 (4)
110061 7oA ETRE M3X14 (6) 130035 L #&F4H (1.582.0825) (210338) FXX &S M@miEEE 310008  BiWMD 4)
110063 7o 4R M2X38 (6) 210025 #8898 40-16 (210341) FXX 8@ &S iBREHE 310046 W 25%20 (2)
110064  7FAAETASHEH M2 5X10 (6) 210032  FEREBAEAAE (23T/25T) 210344  ERTERIEL 4.8 (4) 310047  EWE#H 2.0X22(2)

BRRIORR AR () MERR 1 i
il 210123R for fI& 210123) wE R

FSX-DVIP 15



FSX-D VIP

1/10 SCALE RC 2/4WD HIGH PERFORMANCE DRIFT CAR

[TERR A=) TEFR e 6]

XPLODED _
MANUAL AAMAAERERARE = an

[E]E¥[E] Max Speed Technology

|'_’|n
mr 8

G
S

PRINTED WITH

SOYINK|_

026110



	026110-FSX-D-VIP-爆炸說明書
	026110-FSX-D-VIP-爆炸說明書2
	026110-FSX-D-VIP-爆炸說明書3
	026110-FSX-D-VIP-爆炸說明書4
	026110-FSX-D-VIP-爆炸說明書5
	026110-FSX-D-VIP-爆炸說明書6
	026110-FSX-D-VIP-爆炸說明書7
	026110-FSX-D-VIP-爆炸說明書8
	026110-FSX-D-VIP-爆炸說明書9
	026110-FSX-D-VIP-爆炸說明書10
	026110-FSX-D-VIP-爆炸說明書11
	026110-FSX-D-VIP-爆炸說明書12
	026110-FSX-D-VIP-爆炸說明書13
	026110-FSX-D-VIP-爆炸說明書14
	026110-FSX-D-VIP-爆炸說明書15
	026110-FSX-D-VIP-爆炸說明書16

